et

e

1 - Includes Hems 3, 4
2 - Inciudes Hems 3, 4

Hik

i

SHUTTLE 2+2 AND CONVERTIBLE CARRIER

H e R

—
R

,/,,,\w e _

{Freedom Only) 63, 64 (Fleet)

4

R
s

i
[
(L
1
\W\K
\L
\ 4
\
5
Y
_ A
%@/
51
)

SRR

'
I 5[
i \\
LABELS

/
.

Service Parts Mariual

Ref Bod 1-3

Page C-7

%+ BODY - REAR




BODY - REAR

Wheére applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. - : '
. G** Indicates consult Customer Service Department for additional information. -
| ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION : QrTy.
1 71912-G0** | REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3;4) ...ccoolonrnnnn 1|
2 ' 71334-G0** | REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3, 4) ...cvvvnvencs S 1
3 71318-G01 BAGWELL LINER -...ou.oeceicterereeesceeceesseeiesesssesmssasssssrssessssnsssnsesesensnes e .
4 16816-G1 RATCHET FASTENER, 1/8" X 916" LG oo SRR ] 26
5 10570-G10 | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ......................... et eeeeeenernanranes 6
B 10570-G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM) ................ el e e dunsi s snn e e 4
7 .| 18436-G1 RIVET, 1/4° X 3/4" LG« vveeerreioeeenreerinaninn: SO SO S UOSOT -~
. R
9
10, ‘
11 | 75126-G01 | FENDER SCUFFGUARD (DRIVER SIDE} .....ivverercreennnennniienincsiemsinnnssivennd| 1 |
12° | 75126-G02 | FENDER SCUFFGUARD (PASSENGER SIDE) oo 1
13 16816-G2 RIVET, 1/4" X 3/4" LG....... rerereastee s eass s easee s eresmrenermnre e SN L8
14 '
15
16 _ . . _
17 | 71320-G01. | ACCESS PANEL :oooooo oottt vttt e 1
18 71364-G02 | 'JCLIP.......... S S S SOOI or B B
19 01107-Go1 SCREW, #8 X 5/8" LG (STAINLESS STEEL) vervvumereereeeeneesreesieenesissieesincin] | 5 |
o _ __
21
22 .
23 | 71609-G01 | SEATHINGE PLATE wcoomrcrmen e et 2
24 | 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ........ e ereeeeeessenaeeseeneeniraenanranins 4
- _. _ :
26
27 |
28 | 71578-G01 | REARBUMPER ..........c..... S, e 1
29 | 00571-G2 WASHER, 5/16" ..o e e R 4 |
30. | 71102-Go1 BOLT, 1/4 - 50 X 3/4" LG ..... e ..... R S | 4 '

Service Parts Manual o Page C-8



T R

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING,
When ordering parts, please spe01fy the model and serfal number of the product
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION |aty.
31 | 71514-G01 | BUMPERPLUG.............. eresemsserboeinasesesensends eeeeienereessene et ies et 4
32 | 14601-G17 | RIVET, 3/16" X 9/16" LG (ALUMINUM) ......ooo..vcoeenen. eeeem oot seeee e 4

- 33
34
35 |

186 | 71456-GO1 | REAR BUMPER (SHUTTLE 242) S 1
37 | 71398-G01 | BOLT, 1/4-20X 1 1/4" LG wovrrrerenre eeeeri e seemenese et eeees oo 2
38 | 71455-GOT | BUMPER PLUG ceoooooeooeeeeeeesesosesseeesseeeseessesmsesseseessseseesesesessessesenssoesssessasbeenes 4
39 71102-G01 BOLT, 174 - 20X B4 LG .o eeeeeeeeeeeeeeeeeeteiavessininiare s sasasae s seseeneoneenseseanseennans 2
40 | 71554-GOT | "' TYPE NUT RETAINER ..eoovovoreoecommsooeoooseoeoeseee oo oeeeeeeeeeseseeeeseeene e 2
41 | 71457-GO1 | BUMPER STAY...ooooioeoeeiiooesensiee e e T ST i 4
42 | )

- 43

44
45 | 71501-GO1 | ROCKER PANEL (PASSENGER SIDE)....oooosooeroereoeessosscomeeesesessessesssesien 1
46 | 71502-G01 | ROCKER PANEL (DRIVER SIDE)...o oo oosemeososos e ros e ] 1

47 | 15058-G6 | RIVET, 3/16" X 15/16" LG (ALUMINUM) ooocorrrrereresoreernie e eernsnern 4
48
49
50
51 | 71507-Go1 | SILL PLATE (PASSENGER SIDE) ...coovomee... v e s s 1
52 | 71507-G02 | SILL PLATE (DRIVER SIDE) orocoiersmsrssornrmmnmsosesinsnsmssssmniesonsc L

53 | 1670561 | SCREW, 1/4-20X 1" LG (STAINLESS STEEL)..rocovrvscrerser i 4
54 | 23726:G4 | SPACER, 516" coooooooooiosoooss oo e S e o4
55 | 00891-G2 | NUT-LK-PLASTIC INSERT, 1/4 - 20 1oooioooeorossoeeeoeesesssmesssmeeseeesessseesserrseeeeen 4
- _ _

57

58 : . : .

59 | 75960-GO1 .| LABEL (FREED‘OM).................".._....................'...‘ ..... TR Ao o 2
60 | 75962-GO1 | LABEL (FREEDOM SE)............. e ettt eeninen 2

-Page C-9 _ _ | Service Parts Manual




